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Document Introduction

Honeywell tested the above equipment in accordance with the requirements set forth in the listed
standards. All indications of Pass/Fail in the report are opinions expressed by Honeywell based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only. The test results show that the
equipment tested is capable of demonstrating compliance with the requirements as documented
in this report.

This document is a record of the FCC/ISED Test Report for Honeywell products. It demonstrates
the data required to be analyzed to certify a product according to the requirements of the FCC &
ISED.

The results in the report reflect only the model of the items under test unless noted otherwise.
This document may not be altered or revised in any way unless done so my Honeywell and all
revisions are duly noted in the revisions section. Any alterations of this document not carried out
by Honeywell will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Test Report Revision History

Revision Prepared By | Reviewed By | Revision Detail Release Date
--- M. Antola A. Roussin Original Release 2018-06-21
A M. Antola A. Roussin Added data (radiated & 2018-06-29

conducted) to support
simultaneous operation
conditions
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Applicable Test Standards/Limits

Test Standards/Limits Result Dates Tested
ANSI C63.10: 2013 Compliant 05/07/2018 — 06/29/2018
RSS-247, Issue 2, Section 5 Compliant 05/07/2018 — 06/29/2018
RSS-GEN, Issue 4 Compliant 05/07/2018 — 06/29/2018
CFR 47 Pt 15 Subpart C, Section 15.207/209 Compliant 05/07/2018 — 06/29/2018
CFR 47 Pt 15 Subpart C, Section 15.247 Compliant 05/07/2018 — 06/29/2018

Deviations from Test Methods
# | Deviation Description

0 None

Facilities and Accreditation
The test site and measurement facility used to collect data are located at 2 Corporate Center
Dr., Melville, NY 11747, USA. Honeywell International is accredited by NVLAP, Laboratory
Code 600110-0. The full scope of accreditation can be viewed at the NVLAP website.

Test Item Description
The GRIP Hybrid consists of a panel with hardwired device support. The panel has a main PCB
board that contains components to support features (hardwired zones, hardwired keypads, etc.),
interfaces to external devices/sensors (sensors, devices, and cameras) and communicators.

The device contains three on-board radios: RF6, Wiselink and Bluetooth. It also has
provisions for pluggable Cellular and WiFi/Zwave modules. This filing is for the device
without these optional add-on modules. These will be addressed in subsequent filings. The
system is powered by a 13.5Vdc, 1.8A plug-in power supply, supported by a supervised 12V
(Nominal) / 13.8V (Charge) voltage, 7AH backup battery.

This report will cover the Wiselink portion of the EUT.

It contains one (1) integral PCB antennas with a gain 4.7dBi.
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Worse-Case Configuration & Mode
Radiated emissions was performed with the EUT set to transmit at the low/mid/high channels
with the highest output power as worst-case scenario. Where required, the EUT was additional
tested in hopping mode. The EUT has a typical installation orientation of vertical (i.e. wall-
mounted). Therefore, all final radiated test was performed with the EUT in the vertical
orientation. See setup photos for details. The AC powered configuration proved to be the
worse-case configuration and was tested as such. All terminals (zones) were populated with
typical cabling/terminating resistors. A Wired Touchpad was used to load the terminals it
would normally be connected to.

Test Sample Identification

Sample ID Number Sample Serial Number Date Received
MEL-462 Non-serialized production unit 04/02/2018
MEL-466 Non-serialized production unit 04/18/2018
MEL-475 Non-serialized production unit 04/27/2018
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

Calibration & Measurement Uncertainty

e Measuring Instrument Calibration — The measuring equipment utilized to perform
the tests documented in this report have been calibrated in accordance with the
manufacturer’s recommendations and is traceable to recognized national standards.

o Sample Calculation — Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)

[i.e.] 37 dBuV/m =30 dBuV + 18.5dB/m + 0.5 dB - 12 dB

e Uncertainty - Figures are valid to a confidence level of 95%.

Test Standard Uncertainty
Radiated Emissions (30-200MHz Horizontal) +/- 5.05 dB
Radiated Emissions (30-200MHz Vertical) +/-5.28 dB
Radiated Emissions (200-1000MHz Horizontal) +/-10.21 dB
Radiated Emissions (200-1000MHz Vertical) +/- 10.36 dB
Radiated Emissions (Above 1GHz) +/- 9.70 dB
Conducted Emissions (150KHz-30MHz) +/- 4.36 dB

Opinions / Interpretations

None
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Test Summary
All tests described below are required, unless otherwise noted. Notes should be described in detail in the
“Additional notes” section.
# Test Description Status
1 20 dB Emission Bandwidth PASS
2 99% Occupied Bandwidth PASS
3 Maximum Conducted Output Power PASS
4 Number of Hopping Frequencies PASS
5 Channel Separation PASS
6 Dwell Time PASS
7 Out-of-Band Emissions PASS
8 Radiated Emissions (Intentional) PASS
9 Conducted Emissions (Mains) PASS
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

20dB Emission Bandwidth

Test Description
Measure the maximum width of the emission that is constrained by the frequencies associated with the two

outermost amplitude points (upper and lower frequencies) that are attenuated by 20 dB relative to the maximum
level measured in the fundamental emission.

Test Limit

Reference Limit
CFR 47 Subpart C 15.247 (a)(1)(i)
RSS-247 Section 5.4 (c) 500kHz

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 05/04//2018-05/08/2018 22.9 36.4 1014 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due Date
Spectrum Analyzer | 11531 | MY41000078 Agilent E4440A | 06/06/2017 | 06/06/2019
Environmental Meter | 11533 A070144 Extech Instruments | SD700 | 08/21/2017 | 08/21/2020

Test Results

Channel | Frequency (MHz) | 20dB Bandwidth (kHz)

Low 904.5 287.9
Mid 915.3 287.3
High 926.1 287.7
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IC ID: 573F-GRIPH

20dB Bandwidth

W Agilent 13:49:43 May 8, 2013

Ref 25 dBm

#Atten 40 dB

#Peak

Log
16

dB/

Offst

=

B.5
dB

B

A e S

LgAw

e

=

T e

M1 52

Center 984,500 88 MHz
#Res BH 18 kHz

Occupied Bandwidth

Transmit Freq Error

% dB Banduidth 287.949

#YBH 30 kHz

Occ BH % Pur

275.3169 kHz

-2.548 kHz

kHz

Span 1 MHz
Sweep 9.6 ms (4081 pts)

93.80 ¥

®x dB -20.00 dB

Low Channel - Plot

. Agilent 14:12:48 May 8, 2018

Ref 25 dBm

#Atten 48 dB

#Peak

Log
16

dB/

P

<

&
||

M

Dffst

6.5
dB

-/’-’f

oy tp ™

J‘ﬁ\1

R

LgAw

M1 52

Center 915.300 86 MHz
#Res BH 18 kHz

Occupied Bandwidth

Transmit Freq Error

¥ dB Bandwidth 287,337

#YBH 30 kHz

Occ BH % Pur
274.9867 kHz

-3.528 kHz

kHz

Span 1 MHz
Sweep 9.6 ms (4081 pts)

99,09 %

X dB -26.08 dB

Mid Channel - Plot

Page 10 of 45

Honeywell International
2 Corporate Center Dr., Melville, NY 11747

Document #: 800-23065, Revision B
TEL: (516) 577-2000

This report shall not be reproduced except in full, without the written approval of Honeywell International




Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

99% Occupied Bandwidth

Test Description

The emission bandwidth (x dB) is defined as the frequency range between two points, one above and one below the
carrier frequency, at which the spectral density of the emission is attenuated x dB below the maximum in-band
spectral density of the modulated signal. Spectral density (power per unit bandwidth) is to be measured with a
detector of resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth, and a video
bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method, the

transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as calculated or measured.

Test Criteria

Reference Limit
RSS-GEN, Section 6.6 N/A

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date °C) (%RH) (mbar) Results (P/F)
CL RF Lab 05/04//2018-05/08/2018 22.9 36.4 1014 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due Date
Spectrum Analyzer | 11531 | MY41000078 Agilent E4440A | 06/06/2017 | 06/06/2019
Environmental Meter | 11533 AQ070144 Extech Instruments | SD700 | 08/21/2017 | 08/21/2020

Test Results

Channel | Frequency (MHz) | 99% Bandwidth (in kHz)

Low 904.5 275.1
Mid 915.3 276.0
High 926.1 275.2
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FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

99% Occupied Bandwidth
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- Agilent 14:23:17 May 8, 2013
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Maximum Conducted Output Power

Test Description

For frequency hopping systems operating in the 902-928 MHz band: 1 watt for systems employing at least 50
hopping channels; and, 0.25 watts for systems employing less than 50 hopping channels, but at least 25 hopping
channels, as permitted under paragraph (a)(1)(i) of this section.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (b)(2)
RSS-247 Section 5.4 (a) 0.25W (24dBm)

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date °C) (%RH) (mbar) Results (P/F)
CL RF Lab 05/04//2018-05/08/2018 22.9 36.4 1014 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due Date
Spectrum Analyzer | 11531 | MY41000078 Agilent E4440A | 06/06/2017 | 06/06/2019
Environmental Meter | 11533 A070144 Extech Instruments | SD700 | 08/21/2017 | 08/21/2020

Test Results

Channel | Frequency (MHz) Tégxzp?ggﬁ)ak L g:\,?,gp?\l,\%eak
Low 904.5 14.45 0.028
Mid 915.3 15.19 0.033
High 926.1 15.37 0.034
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Output Power
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Ref 36.5 dBm
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Number of Hopping Frequencies

Test Description
For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of the hopping channel

is less than 250 kHz, the system shall use at least 50 hopping frequencies and the average time of occupancy on any
frequency shall not be greater than 0.4 seconds within a 20 second period; if the 20 dB bandwidth of the hopping
channel is 250 kHz or greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period. The maximum allowed
20 dB bandwidth of the hopping channel is 500 kHz.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (a)(1)
RSS-247 Section 5.1 (c)

> 25 Hopping Frequencies

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 05/04//2018-05/08/2018 22.9 36.4 1014 P

Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due Date
Spectrum Analyzer | 11531 | MY41000078 Agilent E4440A | 06/06/2017 | 06/06/2019
Environmental Meter | 11533 A070144 Extech Instruments | SD700 | 08/21/2017 | 08/21/2020

Test Results

Number of Hopping Frequencies
25
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Number of Hopping Freguencies
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Number of Channels
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Channel Separation

Test Description

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of 25 kHz or
the 20dB bandwidth of the hopping channel, whichever is greater.

Test Criteria

Reference Limit

CFR 47 Subpart C 15.247 (a)(1) . . .
RSS-247 Section 5.1 (b) >25kHz or the 20dB Bandwidth, whichever is greater

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date °C) (%RH) (mbar) Results (P/F)
CL RF Lab 05/04//2018-05/08/2018 22.9 36.4 1014 P

Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due Date
Spectrum Analyzer | 11531 | MY41000078 Agilent E4440A | 06/06/2017 | 06/06/2019
Environmental Meter | 11533 AQ070144 Extech Instruments | SD700 | 08/21/2017 | 08/21/2020

Test Results

Requirement is >2.5kHZ or 20dB Channel Separation between each Channel
bandwidth
20dB bandwidth = 275kHz 900kHz
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Channel Separation
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Y ._v.... — S o g/ A Vs T 3
Offst / \ I \ Offst / \ / \
65 . __.; 4 \ 65 [ 4 Y
- I.' / ; 2
3 '.'/}' 'r‘. ,,l L ey | e T o b Y P
PP L.t ol 4 b Lopy P i s
ML 52 ML 52
Conter 906,758 8 MHz Span 2 MHz Conter 987,658 8 MHz Span 2 MHz
sRes EH 108 kHz #YEH 380 kHz Gween 1.AGT ms (4081 prs) sRes EH 100 kHz #YEH 380 kHz Gween 1.AGT ms (4081 prs)
Harker Trace Type X Axig finplituda Harker Trace Type X Axig finplituda
1R 1y Fragq 905,308 0 Mz 1361 diw 1R 1y Fran 907,208 0 MHz 1366 diw
ia L¢ ) Freg 990.0 kha Bid di ia L¢ ) Freg 90,0 kha Bid d@
Channels 2-3 Channels 3-4
o Agilent 11:54:58 May 9, 2018 L o Agilent 12:0108 May 9, 2018 L
a Mirl 9890 kHz a Mirl 9890 kHz
Ref 365 dBm sHeeen 48 di .18 d& Ref 365 dBm sHeeen 48 di Q.05 dB
wPoak wPoak
Log Log
19 g 1@ ES &
& = = T 48/ e " i
Offst i Offst \
1 i\ .| ' 1Y
Ay ! 3 .'4._. -w" g 2
A W |t et = e
Lghy [t = L Lofw [~
ML 52 ML 52
Conter 905,550 8 MHz Span 2 MHz Conter 999,458 8 MHz Span 2 MHz
sRes EH 108 kHz #YEH 38R kHz Gween 1LABT ms (4081 pra) sRes EH 108 kHz #YEH 38R kHz Gween 1LABT ms (4081 pra)
Harker Trace Type X Axig fnplituda Harker Trace Type X Axig fnplituda
1R 1y Fragq 900,108 O Mz 13,06 diw 1R 1y Fran 909,808 O MHz 13.92 diw
ia L¢ ) Freg 990.0 kha 10 g8 ia L¢ ) Freg 990.0 kha 0 g8
Channels 4-5 Channels 5-6
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

3 Aglent 12:05:98 May 9, 2018
Ref 365 dEm

SHtten 48 di

a Mirl 9990 kHz
alz dg

*Foak

b :

—r

Lafy e

ML 2

Center 911250 @ MHz
sRes BH 100 kHz

Fpan 2 MHz

*VEH 388 kHz Green 1867 ms (4801 pts)

o Agient 1221156 May 9, 2018

FRef 36.5 dBm SHtten 48 di

a Mirl 9990 kHz
.85 dB

*Foak

Log

Lafv |-

ML 2

Center 912150 @ MHz

*Res BH 188 kHz *VEH 388 kHz

Fpan 2 MHz
Gresn 1067 ms (4881 pes)

Center 313,050 8 MHz
sRes BH 100 kHz

Fpan 2 MHz

#YEH 3A8 kHz Sween 1067 ms (4801 pes)

Harker Trace Type X Axig Anplituds Harker Trace Type X Axig Anplitude
1R 1y Fran Q18,808 O Miz 1362 diw 1R 1y Fran 911708 0 Mz 14.11 dbw
is R4 Freg 90,0 kha il g8 is R4 Freg 90,0 kha g i
Channels 7-8 Channels 8-9
- Agilent 12:16:18 May 9, 2818 L - Agilent 12:17:55 May 9, 2818 L
& Mirl 000 kHz & Mirl 000 kHz
Ref 36.5 dBm sAtten 48 di 067 dB Ref 36.5 dBm sAtten 48 di 9.25 dB
Pk Pk
Log Log
1@ ° — 1@ ST — e
@B/ & % P i @B/ / o bl
Offst / \ / Offst / N
65 i 65
i L 1" k|
- o e, Ty Lay Al W % e
ML 2 ML 2

Center 313,950 @ MHz

sRes BH 100 kHz SYEH 308 kHz

Fpan 2 MHz
Swesn 1.067 ms (4801 prs)

Center 14550 B MHz
sRes BH 100 kHz

Fpan 2 MHz

#YEH 3A8 kHz Sween 1067 ms (4801 pes)

Harker Trace Type X Axig Anplituda Harker Trace Type X Axig fnplituda
1R 1y Fragq 912,608 0 MHz 1401 diw 1R 1y Fragq 913,508 0 MHz 13,09 diw
ia L¢ ) Freg 990.0 kha B87 98 ia L¢ ) Freg 990.0 kha 0I5 d8
Channels 9-10 Channels 10-11
o Agilent 12:22:13 May 9, 2018 L B Agilent 1244:54 May 9, 2818 L
& Mirl 9090 kHz & Mirl 9000 kHz
Ref 36.5 dBm sAeten 40 di B85 dE Ref 36.5 dBm sAeten 40 di 8.3 dB
wPogk wPogk
e = T o m s
w o 1 W s 2
Offst ‘ i Offst / % X
65 4 65 y
7 Y ] N \
I 1 7 \ B f/ \ W 3
P = o P o 7 e
LAy P = Lafv
) )

Center 915.750 @ MHz

sRes BH 100 kHz SYEH 308 kHz

Fpan 2 MHz
Swesn 1.067 ms (4801 prs)

Harker Trace Type X Axig Anplituda Harker Trace Type X Axig Anplituda
1R 1y Fragq 914,408 O MHz 14.19 diw 1R 1y Fragq 915,308 0 MHz 14.23 diw
ia L¢ ) Freg 990.0 kha 06 g8 ia L¢ ) Freg 990.0 kha 003 48

Channels 11-12 Channels 12-13
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

o Aghent 130231 May 3, 2018 L o Aghent 13:06:56 May 9, 2018 L
a Mirl 000 kHz & Mirl 000 kHz
Ref 36.5 dBm sAtten 48 di 9.35 dB Ref 36.5 dBm sAtten 48 di 0.84 dB
Pk Pk
!1? % 1 !1? 2k | H
g8/ 7 " " a8/ A1 N 7 S )
Offst / \ Offst / \ i y
65 > i 65 tf { \ ] .
\ / \
I|I \ .'l .-
\ 7 ) F, %
bl X = N [ s TN
Loy [ s Loy [— St -
ML 2 ML 2
Center 316,658 @ MHz Span 2 MHz Center 317.5508 @ MHz Span 2 MHz
sRes BH 100 kHz SUEH 3PR kHz Sween 1.867 ms (4881 prs) sRes BH 108 kHz SUEH 3PR kHz Sween 1.867 ms (4801 prs)
Harker  Trace Tyes W s finglituda Harkar  Trace Tyes W s fnglituda
1k 13 Frag 916,208 0 Fiz 14.37 dbw 1k 13 Frag 417,108 0 Fiz 14.59 dbw
ia o Frug 980.0 kHz &35 di ia o Freg 980.0 kHz B84 08
Channels 13-14 Channels 14-15
o Aglent 130358 May 9, 2018 L o Aghent 131453 May 9, 2018 L
& Mirl 000 kHz & Mirl 000 kHz
Ref 36.5 dBm sAtten 48 di 088 dB Ref 36.5 dBm sAtten 48 di 088 dB
Pk Pk
!1? ak | 1 !1? ak | 3
] e ——— ] et —==o——]
Offst / \ Offst \
6.5 7 . 6.5 *
[ / \
] f \ ¥ ) v =
— LY T L | Wi e
Lghy i e e LaRy .
ML 2 ML 2
Center 318.4508 @ MHz Span 2 MHz Center 19.350 @ MHz Span 2 MHz
sRes BH 100 kHz sUEH 388 kHz Sween 1.867 ms (4001 prs) sRes BH 100 kHz sUEH 388 kHz Sween 1.867 ms (4001 prs)
Harker  Trace Tyes W s fnglituda Harkar  Trace Tyes W s finglituda
1k 13 Frag 210,608 0 Fiz 14.56 dbw 1k 13 Frag 210,908 0 Fiz 1461 dbw
ia o Frug 980.0 kHz B o8 ia o Freg 980.0 kHz B 08
Channels 15-16 Channels 16-17
o Agilent 1321838 May 9, 2018 L o Agilent 13226203 May 9, 2018 L
& Mirl 000 kHz & Mirl 000 kHz
Ref 36.5 dBm sAtten 48 di 067 dB Ref 36.5 dBm sAtten 48 di -0.42 dB
Pk Pk
!1? i 1 !1? ak | 2
& A e & g =
Offst f |/ \ Offst f \
5 r g 5 . i
. Y 0 \ [ L
e N £ | TR et M e
Lahy [ s Loy = :
ML 2 ML 2
Center 920.250 @ MHz Span 2 MHz Center 921159 @ MHz Span 2 MHz
sRes BH 100 kHz sUEH 388 kHz Sween 1.867 ms (4001 prs) sRes BH 100 kHz sUEH 388 kHz Sween 1.867 ms (4001 prs)
Harker  Trace Tyes W s fnglituda Harkar  Trace Tyes W s finglituda
1k 13 Frag 219,808 0 Fiz 14.56 dbw 1k 13 Frag 420,708 0 Mz 1462 dbw
ia o Frug 980.0 kHz 207 d8 ia o Freg 980.0 kHz -2 o8
Channels 17-18 Channels 18-19
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

- Agilent 13231018 May 9, 2918 L o Aghent 134518 May 3, 2018 L
a Mirl 9990 kHz a Mirl 9990 kHz
FRef 36.5 dBm SHtten 48 di -0.82 dB FRef 36.5 dBm SHtten 48 di -8.12 dB
*Foak *Foak
!1? i 3 !1? i 1
& et e & T ==
Offst / % Offst / / \
\ 65 ¢ \
/ L ¥, ! | o LY
NS LV e |y A s o
Lafy Lafy
ML 2 ML 2
Center 922050 8 MHz2 Fpan 2 MHz Center 922,950 @ MHz Fpan 2 MHz
shes BH 108 kHz *VEH 388 kHz Green 1867 ms (4801 pts) shes BH 100 kHz *VEH 388 kHz Green 1867 ms (4801 pts)
Harker Trace Typa N Axig finplitude Harker Trace Typa N Axig finplitude
1k 1y Frag 920608 0 MHz 14.55 diw 1R 1y Frag 922,508 0 MHz 1461 diw
1a Lt Freg 0.0 khz =200 g8 is Lt Freg 0.0 khz =812 g8

Channels 19-20 Channels 20-21

2 Agient 1373537 May 9, 2018 L £ Agilent 13:46:53 May 9, 2018 L
a Mirl 9890 kHz a Mirl 9800 kHz
Ref 365 dBm sHeeen 48 di -0.25 dB Ref 365 dBm sHeeen 48 di -0.54 dB
wPoak wPoak
iueg H 3 1 iﬂei 3 i
B 7 I VA B ; T o A
Offst f 3 Offst /
r x b
.. : o ) =1 b : .rf .
Lafwv e il i g g Lafv g ot AN Ptereh
ML 52 ML 52
Conter 923,550 8 MHz Span 2 MHz Centar 924750 @ MHz Span 2 MHz
sRes EH 100 kHz #YEH 38R kHz Gween 1LABT ms (4081 pra) sRes EW 108 kHz #YEH 38R kHz Gween 1LABT ms (4081 pra)
Harker Trace Type X Axig Anplituda Harker Trace Type X Axig Anplituda
1R 1y Fragq 923,408 0 MHz 14.58 diw 1R 1, Fran 924,308 0 MHz 14.47 diw
ia L¢ ) Freg 990.0 kha -R.25 di ia L¢ ) Freg 990.0 kha =854 i
Channels 21-22 Channels 22-23
A Aglont 13:45:83 May 9, 2018 L
& Mirl 9890 kHz
Ref 365 dBm sHeeen 48 di 8.24 dB
wPogk
Log
10 S - FEm b T
a8/ 3 , - ~
Offst / \ ! 3
65
) \ J \
LA A LI W N
Lafv [— AT e
ML 52
Center 925650 8 MHz2 Span 2 MHz
sRes EH 100 kHz #YEH 308 kHz Gween 1LABT ms (4081 pra)
Harker Trace Type X Axig Anplituda
1R 1y Fran 925,200 0 Miz 14.24 diw
ia L¢ ) Freg 90,0 kha B4
Channels 23-24
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Dwell Time

Test Description
For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of the hopping channel

is less than 250 kHz, the system shall use at least 50 hopping frequencies and the average time of occupancy on any
frequency shall not be greater than 0.4 seconds within a 20 second period; if the 20 dB bandwidth of the hopping
channel is 250 kHz or greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period. The maximum allowed
20 dB bandwidth of the hopping channel is 500 kHz.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (a)(1)
RSS-247 Section 5.1 (c/d)

< 0.4 seconds

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 05/04//2018-05/08/2018 22.9 36.4 1014 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due Date
Spectrum Analyzer | 11531 | MY41000078 Agilent E4440A | 06/06/2017 | 06/06/2019
Environmental Meter | 11533 A070144 Extech Instruments | SD700 | 08/21/2017 | 08/21/2020

Test Results

Number of transmission | Length of transmission Results (msec) Limit (msec)
in 10 seconds time (msec)
9 (times) * 10 = 90 times 4.425 398.3 400
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Report #: 50346-A2 Date: 2018-06-29

FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH
Dwell Time
. Agilent 14:53:30 May 8, 2018 L
Mkrl 4575 ms
Ref 36.5 dBm #Atten 48 dB 16.92 dBm
#Peak
Log 1 z E] 4
10 & 0 P &
dB/
Offst
6.5
dB
Lory Hdbatidasudinanlidiingy IR R e
Y1 52
Center 915.308 MHz Span @ Hz
Fes BH 388 kHz #YBH 1 MHz Sweep 1 5 (4801 pts)
Marker Trace Type A Axig Amplitude
1 (6B Time 45.75 ms 16.92 dBn
2 1> Time 158.5 me 16.91 dEm
3 1> Time 271.8 me 16.92 dEm
4 1 Time 385.8 me 16.91 dEm
Number of Transmissions
% Agilent 14:50:18 May 8, 2018 L
a Mkrl  4.425 ms
Ref 36.5 dBm #Atten 48 dB -6.16 dB
#Peak
LDQ 1F 1
18
dB/ I T
Dffst
6.5
dB
LgFly [ )
Y1 52
Center 915.308 MHz Span @ Hz
Res BW 3066 kHz #\BW 1 MHz Sweep 5.333 ms (4001 pts)
Marker Tracae Twpa i Axis Amplituda
1R 1y Time 497.3 pg 14.14 dBn
la 1> Time 4,425 me -A.1E dB
Dwell Time per Channel
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Date: 2018-06-29
IC ID: 573F-GRIPH

Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Out-of-Band Emissions

Test Description
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated

intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
815.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in §15.209(a)

Test Criteria

Limit
20 dB Below the Fundamental

Reference
CFR 47 Subpart C 15.247 (d)
RSS-247, Section 5.5

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 05/04//2018-05/08/2018 22.9 36.4 1014 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due Date
Spectrum Analyzer | 11531 | MY41000078 Agilent E4440A | 06/06/2017 | 06/06/2019
Environmental Meter | 11533 AQ070144 Extech Instruments | SD700 | 08/21/2017 | 08/21/2020
Test Results
Authorized Band Edge
Delta from Peak to Limit | Margin
Channel Frequency (MHz) Band edge (dB) (dB) (dB)
Low — Hopping OFF 904.5 62.45 20 -42.45
High — Hopping OFF 926.1 65.96 20 -45.96
Low — Hopping ON 904.5 62.67 20 -42.57
High — Hopping ON 926.1 65.31 20 -45.31

Conducted Spurious
Highest Spurious Emission from
Channel Frequency (MHz) 20dB down point (dB)
Low 904.5 -33.90
Mid 915.3 -33.89
High 926.1 -35.69
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

Band Edge

Ref 36.5 dBm

% Agilent 18:53:11 May 9, 2018

#Atten 48 dB

Mkr3 981.533 5 MHz
—47.44 dBm

#Peak

Log
16

dB/

=

Offst

[l 1

6.9

dB

ol

—

-4.6

il 1

dBm

N

LgAw

Wi 52

Center 982,000 @ MHz
#Res BH 68 kHz

#VEH 200 kHz

Span 6 MHz
Sweep 1.333 ms (4081 pts)

Markar Trace
1 1y
2 (6 D]
3 [&H]

Type
Freg
Freg
Freg

# Axig
462.6888 @ MH=z
964,294 @ MHz
981,533 5 MHz

Amplitude
-47.98 dBn
14,55 dBn
-47.44 dBn

Low Channel, Hopping OFF - Plot

Ref 36.5 dBm

#- Agilent 19:59:89 May 9, 2013

#Atten 40 dB

L
Mkr3 928.320 89 MHz
—48.56 dBm

#Peak |
Log f
16

Dffst

dB/ )fu’\

dB

6.3 ] \
\

] i

-4.6 \l

dBm

Lgfv =

ey Uy FTURP A < 7 SO U N PP

W1 52

Center 928.000 68 MHz
#Res BH 51 kHz

#UBH 156 kHz

Marker Trace Type
1 1 Freg
2 1 Freg
3 1> Freg

¥ Axis
428.088 88 MHz
925.977 5@ MHz
928.328 8A MHz

Span 5 MHz

Sweep 1.867 ms (4801 pts)
Amplitude
-5A.38 dEm
15.58 dEm
-48.56 dBn

High Channel, Hopping OFF - Plot
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Report #: 50346-A2

FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

% Agilent 11:12:31 May 9, 2018 L
Mkr3 900.964 B0 MHz
Ref 36.5 dBm #Atten 48 dB -45.62 dBm
#Peak
Log
18 5
dB/ s | i
ffst BRI
6.5
dB [ A ]
Dl L]
et 1
Lgfy B 1A, fian (‘t*’JI W
Y1 52
Center 982.008 @6 MHz Span 7 MHz
#Res BH 68 kHz #UBH 200 kHz Sweep 1.6 ms (4001 pts)
Marker Trace Twpa H Axiz Amplituda
1 (1 Frag 982,008 AF MHz -48.26 dBn
2 (1) Frag 984.611 A@ MHz 14.21 dBm
3 [&5] Freg 966,964 BE MH=z -45.62 dEm
Low Channel, Hopping ON - Plot
- Agilent 11:32:29 May 9, 2013 L
Mkr3 928.114 @ MHz
Ref 36.5 dBm #Atten 40 dB -34.99 dBm
#Peak |
Log T
16 '
B ) ol
offst [ 1 | | I
6.5
dB LT T
Dl NN
48 [ AT I :
L H l“‘“\n}‘r|J k\f‘l\ MJFI AT Illwll'lm il AA MM
o T O] VR TG TT Ry VTl T ol 1 T
W1 52
Center 925.000 6 MHz Span 6 MHz
#Res BH 62 kHz #UBH 186 kHz Sweep 1.6 ms (4081 pts)
Marker Trace Type X Axiz Amplitude
1 [&5] Freg 929.866 A MHz -49.91 dEm
2 [&5] Freg 926.287 5 MH=z 15.48 dBm
3 1 Freg 928.114 A MHz -34.99 dEm

High Channel, Hopping ON - Plot
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

Conducted Spurious

% Agilent 14:05:02 May 9, 2018

Ref 36.5 dBm #Htten 48 dB

Mkrd 6852 @ GHz
-41.92 dBm

#Peak
Log

1@ -

dB/

Offst

6.9

dB

ol

-4.6 2
dBm 3

Laflv e

Lt
3

W1 52

Start 30.8 MHz
#Res BH 166 kHz

#VEH 300 kHz

Stop 16,000 8 GHz
Sweep 953.1 ms (4081 pts)

Marker Trace Type % Axig Amplitude
1 1 Freg 964.9 MH=z 14.55 dBEm
2 1 Freg 1.8849 B GH=z -33.98 dEm
3 1 Freg 3.H95 8 GHz -43.17 dEm
4 1 Freg E.852 B GH=z -41.92 dEm
Low Channel - Plot
¥ Agilent 14:07:44 May 9, 2013 L
Mkrd 6.512 1 GHz
Ref 36.5 dBm #Atten 40 dB -41.96 dBm
#Peak
Log
10 >
dB/
Offst
6.5
dB
]
-4.6 2
dBm 3 4
LgAw ~ : — —— ,,.,.2“- g Tr—
Wi 52

Start 30.8 MHz
#Res BH 166 kHz

#UBH 386 kHz

Stop 10.000 6 GHz
Sweep 953.1 ms (4801 pts)

Marker Trace Type % Axig Amplitude
1 1y Freq 914.8 MHz 15.29 dBm
2 [&B] Freg 1.829 B GH= -33.89 dBm
3 [&H] Freg 3.599 3 GH= -42.56 dBm
4 [&B] Freg E.812 1 GH=z -41.96 dBm

Mid Channel - Plot
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Report #: 50346-A2 Date: 2018-06-29

FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH
¥ Agilent 14:19:14 May 9, 2013 L
Mkr3 3.143 1 GHz
Ref 36.5 dBm #Atten 48 dB -41.83 dBm
#Peak
Log
10 5
dB/
Offst
6.5
dB
0l
-4.6 2
dBm 4
LoFy I R T YR -mw9 Wﬂ-{? . bl
W1 52
Start 30.0 MHz Stop 10.068 @ GHz
#Res BH 106 kHz #UBH 306 kHz Sweep 953.1 ms (4801 pts)
Marker Trace Type A Axig Amplitude
1 (6B Freg 927.3 MHz 15.52 dEm
2 1> Freg 1.852 8 GHz -35.69 dEm
3 1> Freg 3.143 1 GHz -41.83 dEm
Fil 1 Freg E.714 9 GHz -41.78 dEm

High Channel — Plot
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Report #: 50346-A2

FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

Conducted Spurious — Simultaneous Transmission, Shared Antenna, with RF6 Radio

Configuration (Worse-case):

RF6 — Low Channel

Wiselink — High Channel

Ref 36.5 dBm

% Agilent 21:65:54  Jun 21, 2813

#Atten 46 dB

Mkrd 12.622 GHz
-38.72 dBm

#Peak

Log
16

z

CE
<

4

Lgfv =

, N .

romm "

Wl 52

Start 30 MHz
#Res BW 100 kHz

#UBH 306 kHz

Sweep 2.482 5 (4001 pts)

Stop 26.800 GHz

Marker Tracae Twpa i Axis Amplituda

1 1 Freg 2,486 GHz 21.26 dBn

2 1 Frag 926 MH=z 14.86 dBn

3 1 Freq 1.854 GH= -36.68 dEn

4 &8 Freq 12,822 GHz -38.72 dBn
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Radiated Emissions (Intentional)

Test Description
Intentional Radiator Radiated Emissions are a test of the emissions, and harmonics on the EUT. The EUT is

positioned to get the maximum emissions after a series of prescan measurements.

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz measurements and 1.5
m above the ground plane for above 1 GHz measurements. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 120 kHz for peak detection measurements or 120
kHz for quasi-peak detection measurements. Peak detection is used unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 1 MHz for
peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and highest
channels in each applicable band.

The EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna polarized in

both the vertical and the horizontal positions.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit Measurement distance
(MHz) (uv/m) (meters)
0.009-0.490 2400/F(kHz) 300
CFR 47 Subpart C, 15.205 0.490-1.705 24000/F (kHz) 30
CFR 47 Subpart C, 15.209 1.705-30.0 30 30
RSS-GEN : :
30-88 100** 3
88-216 150** 3
216-960 200** 3
Above 960 500 3

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other sections of this part, e.g., §815.231 and
15.241.

Test Information

. Temperature | Humidity | Pressure
Tester Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL/JB | RF Chamber/OATS | 05/07/18-05/23/18 28.3 54 1002 P

NOTE: Below 30MHz, pretesting showed that no emissions as a product of the EUT were detected within 20dB of
the regulatory limit. Worse-case plot/data reported from 30MHz - 1GHz, per antenna. Prescans performed in an
anechoic chamber, final measurements performed on an OATS.

Page 33 of 45
Honeywell International Document #: 800-23065, Revision B
2 Corporate Center Dr., Melville, NY 11747 TEL: (516) 577-2000
This report shall not be reproduced except in full, without the written approval of Honeywell International




Report #: 50346-A2

FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due
Date
RF Chamber
Spectrum 11496 100303 Rohde & Schwarz FSU26 04/11/18 | 04/11/19
Analyzer
Loop Antenna 11535 121080 Com-Power AL-130R 10/17/18 | 10/17/19
(9kHz-30MHz)
Bilog Antenna 11311 | A022406 Sunol JB5 02/01/18 | 02/01/19
(30MHz-5GHz)
Horn Antenna 2319 2317 EMCO 3115 01/10/18 | 01/10/19
(1-18GHz)
Preamp 11537 | 1603006 Mini Circuits TVA-11-422 N/A N/A
(10-4200MHz)
Preamp 11557 | 18040034 Com-Power PAM-118A N/A N/A
(1-18GHz)
High Pass Filter 11552 G018 Micro-tronics HPM50111-01 N/A N/A
Measurement Software | 11543 | Version 9.5 UL UL EMC N/A N/A
Environmental 11533 | A070144 | Extech Instruments SD700 08/21/17 | 08/21/20
Meter
OATS
Spectrum 11545 103125 Rohde & Schwarz FSW26 02/21/18 | 02/21/19
Analyzer
Bilog Antenna 11534 | A012816 Sunol JB6 03/27/18 | 03/27/19
(30MHz-6GHz)
Horn Antenna 2973 3127 EMCO RGA-60 01/22/18 | 01/22/19
(1-18GHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GHz)
High Pass Filter 11552 G018 Micro-tronics HPM50111-01 N/A N/A
Measurement Software | 11543 | Version 9.5 UL UL EMC N/A N/A
Environmental 11533 | A070144 | Extech Instruments SD700 08/21/17 | 08/21/20
Meter
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

Test Results

Spurious Emissions

Below 1GHz
| 1!:Iluru_-l;,uuul |, NY 23 Moy 2818 HI:46: 16
1 Hnr‘\F!UuJHl | Melville DATS
- : : I : | Made ! :ADT Hubrid (GRIP)
2L e ORI & e T £ 9 Y
| i i i |Config:FCC Test Code, Conat Tx
| i i i |Mode:Hiselink, CH B
11 RS RN NS - i{Tested by:CL
85
75
2
=% BY
1]
Z
55
a5
34 TEa TBB8
Frequency CMHz2
[T T Faliitln el Pode Saoep Tts  Tagafode Lol Farge () AR Fal ALt Dot/ Pede e Pl Fogaiode  Label
o0 128N 12115 s Basciitol A1 A Horizantal e e TAMCAEIN A8 PERKT | Fassctiatal MBI HaH Hoe izoetal
ROE_Hubr (d_HMEL-466 (el | rk_CHB_38H-16.0AT Fev 9.3 17 Feb 2817

Low Channel - Plot

Frequency Meter Det AF_JB6 [dB/m] Cable 1 [dB] Corrected QPk Limit Margin Azimuth Height Polarity
(MHz2) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
30.2589 11.03 Qp 24.7 9 36.63 40 -3.37 222 247 H
199.8017 24.15 Qp 16.6 24 43.15 43.52 -37 265 384 H
30.4661 111 Qp 245 9 36.5 40 -35 214 262 \Y%
83.2761 14.18 Qp 118 14 27.38 40 -12.62 287 143 \Y%
*134.9425 7.09 Qp 174 18 26.29 43.52 -17.23 22 324 \Y%
*264.7809 5.22 Qp 16.8 3.1 25.12 46.02 -20.9 51 135 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Qp - Quasi-Peak detector

Low Channel - Data
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

" Honeywel 1, NY 19 Moy 26818 16:36: 19
o ' i [Honeyuwe ! | Melville DATS
s ol : . : : : | |Mode | :ADT Hybrid (GRIP)
2L e ORI & e T £ 9 Y
| H i i |Comfig:FCC Test Code, Comzt Tx
| i i i |Mode:Uiselink, CH 12
=1 PSR SRR SN SN <ot Tested by:CL
85
75
K
3 BS[ 0Pkt B
fie
2

3@ ' : — 59

—TBpa

Frequency CMHz2
Harge 0P o Fel/ftin  Debitg e = s Tapaiteds Lol Forge () T el /iilin Dot/ Peske tarrs Fla  FapaMote  Label
o0 1Bel-EBU N 128 P Tassciitol 81 W Horizontal e e BN I PR | Fasacliutal 7B W Her izeekal
e e iy : > £1/1H

ROE_Hubr id_MEL-466 U isel |rk_CHIZ_38H-1G.0AT

fev 9.3 17 Feb 20817

Mid Channel - Plot

Frequency Meter Det AF_JB6 [dB/m] Cable 1 [dB] Corrected QPK Limit Margin Azimuth Height Polarity
(MHz2) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuV) (dBuV/m)
30.3665 11.09 Qp 24.6 9 36.59 40 -3.41 83 254 H
*135.8031 5.73 Qp 17.3 1.9 24.93 43.52 -18.59 139 211 H
199.7708 24.18 Qp 16.6 24 43.18 43.52 -.34 360 367 H
55.797 18.41 Qp 12 11 31.51 40 -8.49 186 241 \Y
82.9124 15.91 Qp 117 1.4 29.01 40 -10.99 183 149 \Y
*134.8517 14.6 Qp 17.4 1.8 33.8 43.52 -9.72 69 376 \Y

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Qp - Quasi-Peak detector

Mid Channel - Data
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

19 Moy 26818 16:84 ;84

) 1I:Hur||_-gwu| 1, NY

Hnr‘\F!UuJHl | Melville DATS

: : : { : CGRIP)
][ T U SR RN SN S S Mode | :ADT AID CGRI

1218

“] Semple I0L:MEL-4E6
i i H i |Comfig:FCC Test Code, Comat Tx
i i i  |Mode:Hiselink, CH 24
85
75
2 :
1]
2 i P
55 : i ’—<
E T k‘
w"'w,,' : M, : ]
ey P i i’ll
Z5 W‘ ._m.(. ?’ e
34 T8 TBE8
Frequency CMHz2
Forge ¥z o Fel/ftin  Debitg e = s Tapaiteds Lol Forge () U el /iilin Doty Peske e Fis  Fapoode  Lael
o0 128e £t 1 1N P Tassciitol 81 W Horizontal e e BN 18 PR | Fassciiutal T8I WK Hee izerasl
i iy ! > iyt

FCC Port 15 Subport © 308-1888MHz . T3T

fev 9.3 17 Feb 20817

High Channel - Plot

Frequency Meter Det AF_JB6 [dB/m] Cable 1 [dB] Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuV) (dBuV/m)
30.3923 11.01 Qp 24.6 9 36.51 40 -3.49 107 141 H
56.3768 16.99 Qp 12 11 30.09 40 -9.91 304 146 H
199.816 244 Qp 16.6 24 434 43.52 -12 340 386 H
30.3971 11.11 Qp 24.6 9 36.61 40 -3.39 96 222 \Y
55.5357 19.08 Qp 12 11 32.18 40 -7.82 257 204 \Y
85.2476 15.84 Qp 118 1.4 29.04 40 -10.96 298 175 \Y

Qp - Quasi-Peak detector

High Channel - Data
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Above 1GHz

. 1D||ur||_-gwu| I, WY 16 Moy 26818 12:81:52
. H | Radiated Emissions |-Meters
p : : Made | :ALT Hybrid (GRIF}
7 e T RS Sample 10:MEL-475
: H Config:FCC Test Code, Conat. Tx
i i Mode:liselink, CH @
BB
]
o 76
B
2 Rvg L
& 58
-
.pl_l\‘\i'-‘j“ﬂlj
1 [I5]
Frequency (GHzI
o (e S ibaa Dy Ree e o Tt kel Pros B Ry i g hede e i el Lol
FCC Pt13 Subport C 1-186Hz w Preasp. TST Fev 9.3 17 Feb 2017
Low Channel — Plot
Frequency Meter Det AF SWBOX1 SMA7 SMAS5 HPF Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] Reading (dBuv/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuVv) (dBUV/m) (dB)
1.809 52.06 PKFH 26.8 -42.4 2.3 2.2 5 41.46 - - 74 -32.54 61 115 H
1.809 49.08 VALT 26.8 -42.4 2.3 2.2 5 38.48 54 -15.52 - - 61 115 H
25 61.21 PKFH 28.7 -43.3 2.7 2.6 3 52.21 - - 74 -21.79 182 102 H
25 60.13 VALT 28.7 -43.3 2.7 2.6 3 51.13 54 -2.87 - - 182 102 H
*4.999 46.62 PKFH 333 -41.1 3.8 3.7 2 46.52 - - 74 -27.48 299 109 H
*5 40.77 VALT 333 -41.1 3.8 3.7 2 40.67 54 -13.33 - - 299 109 H
1.809 50.82 PKFH 26.8 -42.4 2.3 2.2 5 40.22 - - 74 -33.78 176 117 \Y%
1.809 45.78 VALT 26.8 -42.4 2.3 2.2 5 35.18 54 -18.82 - - 176 117 \Y%
25 60.21 PKFH 28.7 -43.3 2.7 2.6 .3 51.21 - - 74 -22.79 174 123 \Y%
25 59.34 VALT 28.7 -43.3 2.7 2.6 3 50.34 54 -3.66 - - 174 123 \Y%
*5.001 47.66 PKFH 333 -41.1 3.8 3.7 2 47.56 - - 74 -26.44 158 208 \Y%
*5 42.08 VALT 333 -41.1 3.8 3.7 2 41.98 54 -12.02 - - 158 208 \%
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PKFH - FHSS: RB=100k/1MHz VB=3 x RB, Peak
VALT - FHSS: Linear Voltage Average VB=10Hz
Low Channel - Data
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

. 1D||ur||_-gwu| I, WY 16 Moy 26818 12:22: 38
. Radiated Emissions |-Meters
. i Mode | :ADT Hybrid (GRIF)
5 R T TS {Sample 1D:MEL-475
Config:FCC Test Code, Conat. Tx
i i Mode :Hiselink, CH 12
58
]
o 76
5
: Avg L
& 58
M
| : i | | " F
. T TN A W T
Wity i S e, i |
AN Al f.\mﬁfmr\'ﬂm : ’ i i
a
Frequency (GHzI
!h.l;.— OBHe) “:\H‘I_Rﬂl I.h_—f.fl!t.lu Ih—l"ﬁq Pode !.'-rp ) III-‘.- !'-q:\‘lkdr I_|+r|" . Hr.g— (.le} “:!!I.'\_bl . Kr.l/l.HI\n IJ.rlfﬁq Hexde .::-T‘. F'l? l:v\ﬂhi- !.dml. .
FEC Pel% Subport € 1-18GHz w Preasp & HP Filter TST Fev 9.3 17 Feb 2017
Mid Channel - Plot
Frequency Meter Det AF SWBOX1 SMA7 SMAS HPF Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] Reading (dBuv/m) (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
1.831 48.72 PKFH 27.1 -42.4 2.3 2.2 5 38.42 - - 74 -35.58 149 351 H
1.831 43.83 VALT 27.1 -42.4 2.3 2.2 5 33.53 54 -20.47 - - 149 351 H
2.5 55.44 PKFH 28.7 -43.3 2.7 2.6 .3 46.44 - - 74 -27.56 227 150 H
25 53.62 VALT 28.7 -43.3 2.7 2.6 3 44.62 54 -9.38 - - 227 150 H
*3.661 42.63 PKFH 32 -41.9 3.2 3.1 3 39.33 - - 74 -34.67 63 187 H
*3.661 324 VALT 32 -41.9 3.2 3.1 3 29.1 54 -24.9 - - 63 187 H
*5 46.57 PKFH 33.3 -41.1 3.8 3.7 2 46.47 - - 74 -27.53 113 105 H
*5 39.25 VALT 333 -41.1 3.8 3.7 2 39.15 54 -14.85 - - 113 105 H
1.831 45.37 PKFH 27.1 -42.4 2.3 2.2 5 35.07 - - 74 -38.93 16 106 \Y%
1.831 33.59 VALT 27.1 -42.4 2.3 2.2 5 23.29 54 -30.71 - - 16 106 \Y%
2.5 55.01 PKFH 28.7 -43.3 2.7 2.6 .3 46.01 - - 74 -27.99 174 104 \%
2.5 52.96 VALT 28.7 -43.3 2.7 2.6 .3 43.96 54 -10.04 - - 174 104 \%
*3.661 41.37 PKFH 32 -41.9 3.2 3.1 .3 38.07 - - 74 -35.93 212 186 \Y%
*3.661 30.34 VALT 32 -41.9 3.2 3.1 3 27.04 54 -26.96 - - 212 186 \%
*5 48.2 PKFH 33.3 -41.1 3.8 3.7 2 48.1 - - 74 -25.9 156 191 \%
*5 41.54 VALT 33.3 -41.1 3.8 3.7 2 41.44 54 -12.56 - - 156 191 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PKFH - FHSS: RB=100k/1MHz VB=3 x RB, Peak
VALT - FHSS: Linear Voltage Average VB=10Hz

Mid Channel - Data
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Report #: 50346-A2 Date: 2018-06-29

" Pllurlugwul I, WY 16 May 2818 13:38: 34
: 1 Fadiated Emissions 1-Meters
. i Mode | :ADT Hybrid (GRIF)
BB} e rmrrnmerene e e | Sample ID:MEL-475
Config:FCC Test Code, Com=t. T
{ ' Mode:Hiselink, CH 24
86
F
M 76
&
£ Rvg
@ 58
-
44 W
;. T I
Mﬁ.\t,»'mw;wmiwwﬁlw “"’""m "
™
Frequency (GHzI
!h_g_— Chke) “;\H‘l_lﬂ' l_h_—b’l_h:lu Ih—l"ﬁq Poxde :.'-rp ) I'I.\._ !'-v:\‘lkdr I_|+rlu . Hn_g— (_Iilr} “;!!ll.'\_bh . Kr.l/l_\llm IJ.rIj’iwg Hexder '-rg , F'l: l:xvu'!hi- !.d:cl. .
FCC P13 Subport € 1-186Hz w Preosp & HP Filter.TST fev 9.3 17 Feb 2817
High Channel - Plot
Frequency Meter Det AF SWBOX1 SMA7 SMAS HPF Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] Reading (dBuVv/m) (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
1.854 56.47 PKFH 27.4 -42.4 2.3 2.2 5 46.47 - - 74 -27.53 10 371 H
1.854 33.24 VALT 274 -42.4 2.3 2.2 5 23.24 54 -30.76 - - 10 371 H
25 55.95 PKFH 28.7 -43.3 2.7 2.6 3 46.95 - - 74 -27.05 226 126 H
25 54.18 VALT 28.7 -43.3 2.7 2.6 3 45.18 54 -8.82 - - 226 126 H
*5 47.72 PKFH 333 -41.1 3.8 3.7 2 47.62 - - 74 -26.38 297 105 H
*5 41.45 VALT 333 -41.1 3.8 3.7 2 41.35 54 -12.65 - - 297 105 H
1.851 45.07 PKFH 274 -42.4 2.3 2.2 5 35.07 - - 74 -38.93 320 265 \%
1.852 317 VALT 274 -42.4 2.3 2.2 5 21.7 54 -32.3 - - 320 265 \%
25 51.34 PKFH 28.7 -43.3 2.7 2.6 3 42.34 - - 74 -31.66 140 302 \%
25 48.2 VALT 28.7 -43.3 2.7 2.6 3 39.2 54 -14.8 - - 140 302 \%
*5 48.22 PKFH 333 -41.1 3.8 3.7 2 48.12 - - 74 -25.88 264 231 \%
*5 41.09 VALT 333 -41.1 3.8 3.7 2 40.99 54 -13.01 - - 264 231 \%
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PKFH - FHSS: RB=100k/1MHz VB=3 x RB, Peak
VALT - FHSS: Linear Voltage Average VB=10Hz
High Channel — Data
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Report #: 50346-A2 Date: 2018-06-29
FCC ID: CFS8DL-GRIPH IC ID: 573F-GRIPH

Simultaneous Transmission

Configuration (Worse-case):

RF6 — Antenna 2, Low Channel
Wiselink — High Channel
Bluetooth (LE) — Low Channel

| 1DHUFIL‘H\UL‘| 1, NY 28 Jun ZB18 12:81:22
: ; : Honeywe | | Melville DATS

| [Mode :GRIP Hybrid

L ko s -y coams

i |Config:3 Redio Pre-scon
: : Nudc:ElbUlu Walk

GB e ......:........................................... :.........................:..................:.............'...........' - .... i -

Bull/md

0

OGPk Limid

39 ' Tog Topa
Frequency CMHz2

Refiian  Detsivg hode

T Mode  Lakel
Harizomtal 3ol 10 TRMCSENIN I P,

[y Fel/inin  Detiivg Mode Frs  Whpaitede  Loetl [l Jueey Flz  Fhps
q [0 P Eaapsiiuta) TR NN Her izortal

T Senep
1+ 302 1 EHIIN 1IN0 P Hasasiiste) 21
1M 12200 . .

FCC Port 15 Subport © 308-1888MHz . T3T fev 9.3 17 Feb 20817

30-1000MHz - Plot

Note: No additional emissions generated by simultaneous transmission
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

- Homeyue ||, NY 27 Jun 2018 14:43:38
128r - )
Fodicoted Emizsions 1-Meters
Mode | : GRIP Hysrid
e {Sample 1D MED 466
Config:3 Radio Pre-scan
Hode :RFE_Elu_Wslk
188 Testad by:AG
ag
BE}
2
=2 78t
o
\D
(=15
=15 i
40
3@t i
=] 8
Freguency (GHz)
r Farge (G} LA Ref/fAlln  Debifhy Hods Sweep P Hupefed Label T Fange Gzl RN Fef/fibn  Dedifey fede Gutep Plo  Wwpaods  Lekel
FDT Huprid (MEL-4986) 3 Rodio Scon |-186.DAT Fev 9.5 17 Feb 2817
1-18GHz - Plot
Frequency Meter Det AF SMA CP Distance 2.4G Pad Corrected Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] 8 Preamp Corr Notch [dB] Reading Limit Margin (Degs) (cm)
(dBuv) [dB] Factor Filter (dBuVv/m) (dBuVv/m) (dB)
[dB]
3.331 59.65 Pk 314 3 -40.6 -9.5 .9 20 64.85 74 -9.15 0-360 100 H
7.215 43.28 Pk 36.2 4.4 -39.6 -9.5 1 20 54.88 74 -19.12 0-360 100 H
14.43 383 Pk 421 6.8 -40.7 -9.5 .9 20 57.9 74 -16.1 0-360 100 H
16.835 43.37 Pk 39.6 6.8 -39.6 -9.5 1 20 61.67 74 -12.33 0-360 100 H
3.331 55.07 Pk 314 3 -40.6 -9.5 .9 20 60.27 74 -13.73 0-360 100 \
7.214 41.82 Pk 36.2 4.4 -39.6 -9.5 1 20 53.42 74 -20.58 0-360 100 \Y
14.592 36.02 Pk 425 6.6 -39.8 -9.5 .9 20 56.72 74 -17.28 0-360 100 \Y
16.835 38.14 Pk 39.6 6.8 -39.6 -9.5 1 20 56.44 74 -17.56 0-360 100 \Y
Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Reading (dBuVv/m) (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuVv/m) (dB)
*1.479 22.87 PK2 254 .6 21 1.9 52.87 - - 74 -21.13 165 102 H
*1.479 18.89 MAv1 25.4 .6 2.1 1.9 48.89 54 -5.11 - - 165 102 H
*3.7 22.18 PK2 322 1 33 3.2 61.88 - - 74 -12.12 104 257 H
*3.705 10.64 MAv1 322 1 33 3.2 50.34 54 -3.66 - - 104 257 H
*1.479 25.69 PK2 25.4 .6 21 19 55.69 - - 74 -18.31 358 181 \%
*1.479 19.68 MAv1 25.4 .6 21 19 49.68 54 -4.32 - - 358 181 \%
*3.708 22.66 PK2 323 1 33 3.2 62.46 - - 74 -11.54 82 160 \Y
*3.705 10.43 MAv1 322 1 33 3.2 50.13 54 -3.87 - - 82 160 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk — Peak Detector

PK2 - KDB558074 Method: Maximum Peak
MAvV1 - KDB558074 Option 1 Maximum RMS Average

1-18GHz - Data
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Date: 2018-06-29
IC ID: 573F-GRIPH

Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Conducted Emissions (Mains)

Test Description
The EUT is placed on a hon-conducting table 40 cm from the vertical ground plane and 80 cm above the horizontal

ground plane. The EUT is configured in accordance with ANSI C63.10 / C63.4.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise noted as quasi-peak
or average.

Line conducted data is recorder for both NEUTRAL and HOT lines.

Test Criteria

Reference Limit (dBuV)
Frequency Range (MHz) | Quasi-Peak | Average
RSS-GEN
CFR 47 Subpart B, 15.107 0.5-5 56 46
ICES-003 530 60 50
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
JB RF Lab 06/04/18 24 39.9 1013 P
Equipment List
Instrument Type | ID# Serial # Manufacturer Model Cal Date Cal Due
Date
Spectrum 11556 | MY49430802 Keysight NO030A (PXA) | 12/19/2017 | 12/19/2018
Analyzer
LISN 11527 241259 Com-Power LIN-120A 01/10/2018 | 01/10/2019
Measurement 11543 | Version 9.5 UL UL EMC N/A N/A
Software
Environmental 11533 A070144 Extech Instruments SD700 08/21/2017 | 08/21/2020
Meter
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Report #: 50346-A2
FCC ID: CFS8DL-GRIPH

Date: 2018-06-29
IC ID: 573F-GRIPH

Test Results (Worse-case)

| petoneywel [, NY _ 4 Jun 2818  18:26:25
Conducted RFI Uoltage
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FCC Pert 15 Conducted Emissions . T5T Rev 9.5 13 Moy 2816
Conducted Emissions Plot
Line - Hot
Frequency Meter Det Gain/Loss [dB] CDE Cable #1 Corrected FCC Part 15 Margin FCC Part 15 Margin
(MHz) Reading LISN1 Reading QP (dB) AV (dB)
(dBuV) (dB(uVolts))
.35778 35.49 Pk 10 i 45.59 58.78 -13.19 48.78 -3.19
.23201 29.29 Pk 10.2 i 39.59 62.38 -22.79 52.38 -12.79
.67015 18.34 Pk 9.9 0 28.24 56 -27.76 46 -17.76
.89848 17.36 Pk 9.9 0 27.26 56 -28.74 46 -18.74
17.3125 13.28 Pk 10.2 3 23.78 60 -36.22 50 -26.22
3.233 14.92 Pk 9.9 i 24.92 56 -31.08 46 -21.08
Line - Neutral
Frequency Meter Det Gain/Loss [dB] CDE Cable #1 Corrected FCC Part 15 Margin FCC Part 15 Margin
(MHz) Reading LISN1 Reading QP (dB) AV (dB)
(dBuVv) (dB(uVolts))
35778 31.11 Pk 10.1 i 41.31 58.78 -17.47 48.78 -1.47
.15298 36.91 Pk 10.6 0 47.51 65.84 -18.33 55.84 -8.33
.66812 13.54 Pk 10 0 23.54 56 -32.46 46 -22.46
1 11.94 Pk 10 0 21.94 56 -34.06 46 -24.06
21.416 12.39 Pk 10.5 3 23.19 60 -36.81 50 -26.81
11.933 10.49 Pk 10.1 2 20.79 60 -39.21 50 -29.21

Pk - Peak detector

Conducted Emissions Data
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